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Hierbij doe ik u de resultaten in concept toekomen van de ballistische experimenten op

uw doelmaterialen.
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Sample - 7 (09MBOO0840) : EN 1522-1 - Kalashnikov Mild Steel Core - 7.62x39 Ball (M43, Mild Steel Core)

I

Schotnnmmer Instagsnelheid [m/s| | Schootshoek [°NATO| Stop / Perforatie Splinters
KKWI D9SNDO990 709 0 Gestopt NS
KKWI 09SN0099 | 711 1] Giestopt NS
KKWI 095N00992 709 0 Gestopt NS

Sample - 8 (09MB0O0841) : EN 1522-1 - Kalashnikov Mild Steel Core - 7.62x39 Ball (M43, Mild Steel Core)

Schotnummer Inslagsnelheid [m/s| | Schootshoek [°PNATO] Stop / Perforatie Splinters
KKWI1 09SNO0993 704 0 Gestopt NS
KRW I 09SND0994 707 0 Gestopt NS
KKWI1 09SN00993 732 ] Gestopt NS
Sample - 9 (09MB0O0842) : EN 1063 - BR6 NS - 7.62x51 Ball Sintox
Schotnummer Inslagsnetheid [m/s| | Schootshoek [°PNATO] Stop / Perforatie Splinters
KKW T 09SN00996 o 827 Gestopt NS
KK W1 09SNO0997 S0 Gestopt S
KW T 095SN00998 828 Geperforeerd S
BEDRLIFSVERTROUWEIL LIK I van 2
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Retmm mddiess PO, Bos 2280 A\ Roswik The Setherlandgs

Allplast B.V.

atn. los Lobee
Schelde Rijnweg 6
4691 RW [holen
Nederland

Dear mr Lobec,

[Hereby we send vou the front page of the ballistic test(s).

order from Allplast B.V ..

Yours faithfully.

E.J.M. van Riet LA

Manager Laboratory for Ballistic Research

COMPANY UNRESTRICTED
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E N 1 063 Reference

Bullet-resistant glazing, november 1999 03DV IEI4E
(This page s a summary . for details refer o the west report DRMIBO] FITOIMBO T8 OEMBO 1 49y

Contractor : Allplasi BV,
Schelde Rijnweg 6
4691 RW Tholen
Fhe Netherlands

Produced by : Allplast BV
Schelde Rijnweg 6
4691 RW Tholen
['he Netherlands.

Product :Seculam
Test level ‘BR4 NS

Test result  : The iested sample is complying

with the requirements of 'EN 1063" according to level 'BR4 NS

Signature 3

\ = [

\ ’(_/ {
M.J.G. Bakker - E.J.M. van Riet
Project lcader/ Manager

Adl rights reserved
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['he test has been carried out according (o N 1063 Subject
class BRANS Batlistic experiments
rate
[ O=(04=2 108
Assienor \liplasi Reference
Schelde Rijnwe ¢ ORMRBOTIET o830 44N
4691 RW Tholen OSN30 11y
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NG Bakker
E-mail
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Sample identification Seculam arven o IND

For details see pace 2 upto page =
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Ihe tested samples are complying with the requirements ol 'EN TOGS accordimg 1o level "BRA NS

r //'
M.J1.G. Bakker -~
Project leader
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Test ceruficate number

Assignor

Test results

(v order to determine the midti-hin perfornio
reststant glazing, Novemper
CXPErINERS are conducted (oo trarendor G pattern witl o bpdter for di
the muval distance benveen the ML e The trangle position is deawn i the conive of the
panel. H no pencirations ocour bur splinters o
the proteciion level i the test vesalts 1t not this is marked as NS (5o Splierss To fulfill the requirements of the EN 1063 the

O8MBO1447 - 0O8MBO1448
Allplast B\

OSMBOT449
Experiment date

Deseription of testmethod

1909 The v

ek pumnic M

ARSCCHIe frogiisof amgaed gy !

released ar e rear faee of the test panel this is mearked as S eSplistersi behind

feanpcdd et forne sicfes e e

above mentioned test method must be performed o dec panels
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CEPCL RIS aie preifornied aecording Te

Wiy

LN TO63 "Bulhe-

v designed maounine svstear The ballis e impact

desired peotection level as described i the siandard

Seculam - A (08MBO1447) : EN 1063 - BR4 NS

Number of shots

Multihit triangle |[mm|

Angle ["NATO|

Number of stopped shots

3 120 V]
Shot number Impact veloeity [m/s| Stop / Perforation Class splinter ? Valid (Yes/No)
REWI 08SNO1849 142 Stopped NS Yes
KREW I O8SNOISSO [12 Stopped NS Yes |
KKWI 08SNOI8S 137 Stopped NS Yes |
Seculam - B (08MBO1448) : EN 1063 - BR4 NS
Number of shots Number of stopped shots Multihit triangle [mm| Angle [°NATO]
3 3 120 (0
Shot number Impact velocity [m/s| Stop / Perforation Glass splinter ? Valid (Yes/No)
KKWI 08SN0O1846 445 Stopped NS Yes
KKWI1 08SNO1847 444 Stopped NS Yes
KIKW 1T 08SNOT848 440 Stopped NS Yes

Seculam - C (08MBO1449) : EN 1063 - BR4 NS

Number of shots

Multihit triangle fmm)|

Angle ["NATO)|

Number of stopped shots

3 [28) ()

Shot nunmther Impact velocity [m/s] Stop / Perforation Gilass splinter ? Valid (Yes/No)
KKWI1 08SNO1843 447 Stopped NS Yes
KRKWI 08SNO1844 443 Stopped NS Yes
KKWI 08SNO1845 441 Stoppeid NS Yes

* Fins vest certificane van oot be used as 1 oroduet certificaton

COMPANY RENTRICTED
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OSMBO 1447
Allplast B A

Pest certiticate number

Assignor

Assignor identification
INO identification
Reference

Bate of arrival

Size

Thickness

Weight

Areal mass

Composition of sample in
direction :us encountered by
projectile (Specification
assignor)

Remarks

Experimental facility

- tem peratnre

- relative humidity

Conditioning of sample material
- duration at least

- temperature

- relative humidity

Remarks

Weapon
- barrel length
- rifling twist

. rojectile

- weight

- calibre

- manufacturer

- deseription

Distance muzzle to tareet

Target obliquity

Contract number
Backing

* This rest eertificate can pot be useil a6 a product certificagion

COMPANY RESTRICTED

OENMIBO 4R O8N0

Seculam - A
O8MBO 1447

09-04-2008

SO0 NS00 mme

4 mim

QO28 vram

WO T hem

b PO one side hard coared
aitfatic PURL 17 mun PNIN A
alitatic PUR. 2 mim 10,
abifatic PUR. 1 mm P(
side hard coated

None

ong

Sample specifications

il

'_ILI..
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Experiment date

Seculam - B
O8MBO1448

09-0:4-2008
00 % 300 mm?
Wmm

DRI oram

W ke m

I imm P

alitatie PUIL 12 mm PO
alitfatic PUR. 4 mm PC one
side hard couated

None

Lest specifications

Small Calibre Firing Range
no. 1 Ypenbure

Small Calibre Firing Range
no. 1Y penburg

20°C 20

27 Y% 27%

P2 - hours 12« hours

I3- 23 % I3 =33 %

1Y < ) &, T - D) 2y

\H!IL None
Ballistic specifications

SVB SVH

6O5 mm

| 430 mm

A4 FMIFN
15.6 gram
P18 mm
CClSpeer

H03 mm

I 430 mm

44 FMJ FN
15,6 gram
LIS mm

CCI-Speer

78 m T8 m

0 NATO O NATO
Other specilications

12771 12771

None None

one side hard coated.,

thitatic PUIR. Y mim PMMAL

Seculam - €
O8SMBO 1449

09-04-2008
SO0 4 S00 mm-
omm

D882 uram

9 S kam

Smm PU oone side hard coated
antatic PUR. 12 mm PMIN] AL
alitatic PUR. 12 mm PO,
alifatic PUR. 4 mm PC one
stde hard coated

MNOne

Small Calibre Firine Range
no. | Ypenburg
20 °C

27 "U

2 - hours

1) -9 vy

None

SVEB
605 mm
o350 mm

A4 FMI FN
15.6 gram
T8 mm
CC-Speer

TEm
0"NATO

k2771

None
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Fest certificate number  O8MBO LT O8N 311118 DENIBO 440 page S
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\ssignor Mplast By Fxperiment dare FO-04- 20008

Eefueny 2 xgﬁ&z‘j

Freure 1 - Panel AL strike ace Froure 2 - Panel A. back side

Figure 3 © Panel B. strike face Figure 4 = Panel B, back side.

Figure 5 : Panel C. strike face.

Fiaure 6 @ Panel C. back side.

* Thus test centificate can rot be used as & product certilication
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